

TEST CERTIFICATE

FRM/QAD/17-A, REV.01

Test Certificate. No. : MTC2/20EXP/82001270/05-08

Date : 01.12.2020

DNV-GL Verification: **N141Z2MH**
Statement No.

Customer Name : **General Work Products, Inc.**

Invoice No. : 82021317

Date : 01.12.2020

P. O. No. : 145389-NO

Date :

P.Invoice No. : 82000256

Date : 28.09.2020

S.O. No. : 82000240

Date : 28.09.2020

1. TYPE :
Name of Rope : 8 STRAND PP TUFFLEX PLUS ROPE 60% SUPERTUF & 40% POLYESTER, 6 FEET CANVAS COVERED EYES SPliced AT EACH END. COLOUR: - NATURAL WHITE WITH GOLD TRACER YARN.

Size (Cir.) : 9"

Length : 720 Feet

Net Weight : 1397.716 Lbs.

No of Coil : 01 Coil

Bag No. : 82000240-11892

2. TEST RESULT :

Item No.	Size (Cir.)	Minimum Breaking Load (LBS)			
		Unspliced		Spliced (LDBF)	
		Standard	Actual	Standard	Actual
MT9MFG	9"	250800	262347	225720	236112

• Tested as per ISO 2307: 2019.

• This individual coil test certificate is issued on the behalf of DNV-GL verification statement no **N141Z2MH**.

Factor of Safety : SIX

3. ORDER CONDITIONS

Surface Conditions.....GOOD

Workmanship.....GOOD

4. MATERIAL

Name of Material..... POLYPROPYLENE RESIN & POLYESTER YARN



Quality Assurance

TEST CERTIFICATE

FRM/QAD/17-A, REV.01

Test Certificate. No. : MTC2/20EXP/82001270/06-08

Date : 01.12.2020

DNV-GL Verification: **N141Z2MH**
Statement No.

Customer Name : **General Work Products, Inc.**

Invoice No. : 82021317

Date : 01.12.2020

P. O. No. : 145389-NO

Date :

P.Invoice No. : 82000256

Date : 28.09.2020

S.O. No. : 82000240

Date : 28.09.2020

1. TYPE :

Name of Rope : 8 STRAND PP TUFFLEX PLUS ROPE 60% SUPERTUF & 40%
POLYESTER, 6 FEET CANVAS COVERED EYES SPLICED AT EACH
END. COLOUR: - NATURAL WHITE WITH GOLD TRACER YARN.

Size (Cir.) : 9"

Length : 720 Feet

Net Weight : 1404.771 Lbs.

No of Coil : 01 Coil

Bag No. : 82000240-11893

2. TEST RESULT :

Item No.	Size (Cir.)	Minimum Breaking Load (LBS)			
		Unspliced		Spliced (LDBF)	
		Standard	Actual	Standard	Actual
MT9MFG	9"	250800	262347	225720	236112

• Tested as per ISO 2307: 2019.

• This individual coil test certificate is issued on the behalf of DNV-GL verification statement no **N141Z2MH**.

Factor of Safety : SIX

3. ORDER CONDITIONS

Surface Conditions.....GOOD

Workmanship.....GOOD

4. MATERIAL

Name of Material..... POLYPROPYLENE RESIN & POLYESTER YARN



Quality Assurance